
P3-AR09-00-00-A-R2

Exploded view

Wheelguard

62 4 57 3 1

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 P3-AR09-00-00-A-
R2 Wheelguard 1

2 P3-AR09-00-10-P-
R1 Mounting bracket 1

3 DIN 125 M5 A2 Washer M5 4

4 ISO 10642 - M5 x 16 
A2

Screw M5 x 16 
countersunk head 1

5 ISO 10642 - M5 x 30 
A2

Screw M5 X 30 
countersunk head 1

6 ISO 4762 M5 x 35 
A2

Screw M5 x 35 
cylindrical head 1

7 DIN 985 M5 A2 Nut M5 3


